DINCERTCO

Gesellschaft fiir Konformitdtsbewertung mbH

Test Report No. 1382-PZA-17 Main part: Page 5 of 5

3" delivery from 2018-04-16:

Type: Transparent welding curtains, screens and strips, type “55-6166/MTR”
Test mark: 13821-PZA-17
Number of delivered parts: 1 m* Number of test samples: 12

Test Requirements Tests Samples
sequence 7382-37

According to According to to
DINEN| Abs. | DINEN| Abs. 7382-48

1ISO I1ISO

] Luminous transmittance 25980 4.2 167 6 +

2 Spectral fransmittance 25980 4.2 167 6 +

3 Hazard level 25980 4.2 | 25980 4.2 +

4 Spectral reflectance 25980 4.3 | 25980 4.3 +

5 Luminous reflectance 25980 4.3 | 25980 4.3 +

6 UV-stability 25980 4.4 168 6 +

7 Resistance to ignition 25980 | 4.5.6 | 25980 4.5 +

8 Eyelet strength 25980 | 4.6.1| 25980 4.6 s

Individual results of each test sample see annex 1

Marking:

None
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DINCERTCO

Gesellschaft fiir Konformitdtsbewertung mbH

Test Report No. 1382-PZA-17 Main part: Page 6 of 5
Type: Transparent welding curtains, screens and strips, type “55-7166/MTR”
Test mark: 13822-PZA-17
Number of delivered parts: 2 m? Number of test samples: 12
Test Requirements Tests Samples
sequence 7382-13
According to According to to ,
DINEN| Abs. | DINEN| Abs. 7382-24
1ISO 1SO
1 Information for user 25980 6 25980 6 +
2 Luminous transmittance 25980 4.2 167 6 +
3 Spectral transmittance 25980 4.2 167 6 +
4 Hazard level 25980 4.2 | 25980 4.2 +
5] Spectral reflectance 25980 4.3 | 25980 4.3 +
6 Luminous reflectance 25980 4.3 | 25980 4.3 +
7 UV-stability 25980 4.4 168 6 +
8 Resistance to ignition 25980 | 4.5.6 | 25980 4.5 +
9 Eyelet strength 25980 | 4.6.1| 25980 4.6 +
Individual results of each test sample see annex 2

Marking:

None

382-weldas europe-testreport-rev0.doc D I N

DIN CERTCO Gesellschaft fiir Konformitdtshewertung mbH - Alboinstralie 56 - D-12103 Berlin - www.dincertco.de



